












1

Environment Conservation Journal
(1)

Decolourisation of textile-dye-containing effluents using
biofilm:A case study
Maihafizah Mohd Zahari*, Zaharah Ibrahim*, Fauziah Othman**, Madihah
Md Salleh*,Nooraini Abdul Rashid*, Adibah Yahya*,
Aishah Husin* and Chan Giek Far*
*Department of Biology, Faculty of Science, Universiti Teknologi Malaysia,81300
Skudai, Johor Darul Takzim, Malaysia
**Microscopy and Microanalysis Unit, Laboratory of Enzyme Technology and
Microbial Institute of Bioscience, Universiti Putra Malaysia, Serdang, Selangor Darul
Ehsan,Malaysia

Abstract
Bioremediation based on microbial technologies has been extensively used for treating coloured

textile wastewater. In this research, the potential application of the indigenous and exogenous bacterial cultures,
[...]
Costa, M. and Baldasano, J.M. 1996. Development of a source emission model for
atmospheric pollutants in the Barcelona area. Atm. Env. Vol. 30 (2): 309-318.

Csanady, G.T. 1972. Crosswind shear effects on atmospheric diffusion. Atm. Env. 6: 221-
232.

Eggleston, H.S., Goribsen, N., Jourmard, R., Rijkeboer, R.C., Samaras, Z. and Zierock, K.H.
1989. CORINAIR working group on emission factors for calculating 1985 emissions
from road traffic. Vol. 1.: Methodology and emission factors. Report No. EUR 12260
EN, Luxembourg.

Fisher, B.E.A. and Sokhi, R.S. 2000. Investigation of roadside concentrations in busy streets
using the model GRAM: conditions leading to high short term concentrations.

Goyal, P., Singh, M.P. and Bandyopadhyay, T. K. 1994. Environmental studies of SO2,
SPM and NOX over Agra, with various methods of treating calms. Atm. Env. Vol. 28 (19)
pp.: 3113-3123.

Hanna, S.R. 1974. Urban diffusion problems. In: lecture notes on Environmental Impact
Analysis. pp.: 209-224.

      Luhar, A.K. and Patil, R.S. 1989. A general finite line source model for vehicular pollution
prediction. Atm. Env. Vol. 23 (3): 555-562.

Mohan, M., Siddiqui, T.A. 2003. Development of an Air Quality Prediction Model for an
Elevated Release during Convective conditions. Indian Jr. of Air Pollution Control. pp.
19-30.

      Murphy-Klimova, E., Fisher, B.E.A. and Sokhi, R. 1998. Treatment of urban areas within
a regional transport model of sulphur & Nitrogen oxides. Env. Moni. & Ass. 52: 213-
224.

Air  quality modelling

            where,  is the source emission rate per unit length, z is the height of the receptor above
the ground, H is the height of the line source      ,  is the mean ambient wind speed at source
height H, ’z and ’y are the vertical and horizontal dispersion coefficients respectively and are
functions of distance X and stability class. The prime (‘) symbol indicates the parameters in
wind coordinate system.

U



17

Environment Conservation Journal
(17)

An appraisal  of a waste water treament plant for pulp and
paper mill
V.P.Deshpande
National Environmental Engineering Research Institute, Nagpur, India

Abstract
Due to stringent requirement so fregional regulatory agencies as also about environmental protection,

there is a growing concern that is being shown in implementing wastewater management schemes. However, the
approach towards solving wastewater management problem is still not that serious as a result, wastewater
treatment plants are inadequately designed and constructed. Moreover, after commissioning of treatment plant,
there are problems of poor operation and maintenance. All these finally adversely affect the treated wastewater
quality, thus, defeating the basic objective of environmental protection. A filed study conducted on one of the
pulp and paper manufacturing industry has been presented in the paper alongwith shortcomings and possible
remedial measures for achieving improvements.

Key Words:- Wastewater management, Pulp and Paper mill, Appraisal of Treatment Plant, appropriate
strategies, discernible improvement.

Introduction

One of the water polluting industry is pulp and paper manufacturing industry. To meet
the ever increasing demand of paper for various uses, there has been phenomenal growth in pulp
and paper manufacturing industry. As a result, large number of pulp and paper making plants
have been established. Depending on the raw materials and process technology adopted as also
production capacity the paper mills have been grouped in 3 categories namely small,medium and
large. While large and medium paper mills use conventional raw materials such as bamboo and
wood, the small pulp and paper mills are based on cheaper raw materials like bagasse, waste
paper, waste rags etc. These raw materials are the waste  products and are relatively economical
as compared to bamboo and wood. Moreover use of bagasse and waste paper helps in conservation
of forest resources, thereby minimizing the adverse impacts on ecology and biodiversity  of the
region.

Generally it is seen that there is a tendency in industrial owners to concentrate on
production with the sole aim of achieving maximum profits from the investments made while
little or no attention is paid to the safe disposal of wastewaters into environment. It is only in
recent years that  due to stringent regulatory requirements, lot of awareness has been generated
amongst the industries and public at large towards environmental protection.

One of the paper mill located in central India was using bagasse and waste paper as a
raw material for pulp and paper making and had installed a wastewater treatment plant for the
treatment of combined wastewaters. Due to inadequate design and improper operation and

Copyright by ASEA
All rights of reproduction in any form reserved

Environment Conservation Journal 6 (1) 17-26 , 2005
(ISSN 0972-3099)



18

Environment Conservation Journal
(18)

maintenance, the treatment plant was not functioning well and as a result the desired standards
for treated wastewater could not be met. In the present paper, an attempt has been made to pin-
point the descripencies in design and operational problems and inadequacies in the satisfactory
performance of the wastewater treatment plant. Possible solutions to remedy these problems
have also been deleneated.

Manufacturing Process

The paper mill had an installed capacity to manufacture 30 MT of Kraft paper per day.
Unconventional raw materials such as bagasse, wheat straw, waste paper, and hessein bags were
being used as main raw material. Bagasse from sugar mills or wheat, straw was used upto 70-
80% while the remaining 30-20% was from waste paper, gunny bags or hessein bags.

Bagasse cooking is done in 10% caustic solution in separate digesters rotating at 0.5
RPM. Steam in injected at 1700C  and 100 psi pressure. Digestion is continued for 4-5 hours.
Pulping of gunny bags or hessein bags is carried out in separate digesters with 6% caustic solution
for a period of 6 hours at 1700C  temperature and 100 psi pressure. The pulp is then passed
through sand trap and screens and subjected to washing at 2-3 stages, At this stage, black liquor
is drained out. Pulp from waste paper is prepared in hydro-pulper unit and cleaned by passing
through sand trap and screen.

In stock preparation section, washed pulps namely rag pulp, waste paper pulp and bagasse
pulp are mixed together in a specified proportion and passed on to blending chest.  Chemicals are
added to it to achieve strength and durability. The pulp is then sent for blending for providing
desired pulp to water ratio before sending it to paper machine. The paper machine consists of
moving wire mesh and rotary driers. Steam is injected into the driers to remove moisture from the
sheet of paper. Finished kraft paper is finally cut to the desired size and it is made ready for
marketing. The moisture content of finished paper varies from 2-8% by weight with an average
value of 4-5%. Schematic block diagrams for waste paper pulp, bagasse pulp and paper making
are depicted in Figure1.

Water Consumption

The paper mill used to  draw raw water from the nearby perennial river to the tune of 4500
m3/d. The water received adequate treatment in conventional water treatment plant alongwith ion
exchange for removal of dissolved solids before sending it to steam generation plant.For washing
of pulp and floor washing and other miscellaneous uses, raw water was directly being used. The
break-up of water consumption is as follows:

Process 4000-4500 m3/d
Water Consumption per MT              130-1503/MT/d

V.  P. Deshpande



19

Environment Conservation Journal
(19)

An appraisal  of a waste water treament plant



20

Environment Conservation Journal
(20)

V.  P. Deshpande



21

Environment Conservation Journal
(21)

Wastewater Sources and Quantity
During pulp and paper production, wastewater is emanated from different sources as

indicated below:

Black liquor from cooking section
Pulp washing
Boiler blowdown and regenerant water from ion exchangers
Pulp thickener
Paper machine

During the field visit, black liquor drain boiler house drain were separate and wastewaters
from other sources was being discharged in a common drain. The wastewater from paper machine
was being recycled back for it's reuse. A portion of black liquor was utilized for quenching the
burnt hot ash from the boiler.

The wastewater originating from different process sections was between 3000-3600
m3/d with an average quantity of 3250 m3/d. Wide variations in waste water quantity were
encountered depending on number of process units working at a time. Due to absence of  facilities
for flow measurements, actual quantities flowing in different drains could not be ascertained.
However, the break-up of total wastewater quantity could be obtained and is as follows:-

*Black liquor from 2 bagasse pulp section 1000 m3/d
*Rag plant section 700 m3/d
*Boiler blowdown 200 m3/d
*Waste paper pulp section 650 m3/d
*Excess wash water from paper machine 500 m3/d
*Floor washings and misc. wastewater 200 m3/d
                      Total Quantity 3250 m3/d

Existing Wastewater Treatment Facilities
A wastewater treatment plant was provided by the industy and was commissioned at the

time of initiation of production. The treatment plant  receives combined wastewater and segregation
of different wastewater was nonexistent. The wastewater treatment plant comprises the following
units:

*Screen

*Grit Chamber

*Grease Trap

Primary Settling Tank
Oxidation Hopper Ditch - 6 Nos
 Secondary  Setting Tank-2 Nos
*Aerated Lagoon
*Singe Drying Beds-2 Nos
Schematic treatment flowsheet of the WWTP is shown in Figure2.

An appraisal  of a waste water treament plant



22

Environment Conservation Journal
(22)

The wastewater treatment plant  was designed based on assumed characteristics and
kinetic constants for biological treatment units. Design basis of the WWTP was as follows:

Flow 3000 m3/d
pH 9.5 to 9.8
BOD5, 200C 700  to 800 mg/l
S.S.  1000 to 1200 mg/l

The combined wastewater after treatment in screen, grit chamber and  grease trap is
passed on to primary setting tank with 3 hours detention time where bulk of the suspended
solids settle down and the clear supernatent is led to oxidation ditch and aerated  lagoon in
equal proportion for biological treatment. The wastewater after oxygenation in both the units is
passed on to hopper bottom setting tank of 3.5 hours detention time. The wastewater from
secondary settling tank after separation of biological solids is stored in a sump wherefrom it is
pumped for utilization on land  as a source of irrigation water for sugarcane fields.There is no
direct discharge of treated wastewater into near by water body.
Field Observations and Critical Appraisal of WWTP

With a view to plan the strategies for achieving significant improvements in the quality
of treated wastewater, a field visit was made for onsite observations on the WWTP wherein each
unit of the treatment plant was seen for technical appraisal. The observations made and
shortcomings noticed in the WWTP are discussed below.

Screen

*Spacing of screen bars was not uniform as a result of which some of the floating matter was
getting passed on to grit chamber.

*Removal of screenings from the screen was not being done at regular intervals.Due to this,
heaps of screenings were observed in nearby area.

Grit Chamber

*Grit in huge quanity was seen deposited at the bottom of grit chamber. This had resulted in
carry over of gritty material to subsequent treatment units. This had also caused reduction in
designed detention time.

Grease Trap

*Foam was observed to be  floating over the liquid surface in the grease trap.

Primary Setting Tank

*Due to operation of different pulp sections for meeting the requirements, some of wastewater
discharges were intermittent as a result, there were wide fluctuations in the wastewater quantity.
In absence of equalization tank, it used to impose shock loads on the treatment plant. In particular
the primary settling tank was seen adversely affected as observed from the persistence of
suspended solids in the supernatant.

V.  P. Deshpande



23

Environment Conservation Journal
(23)

Oxidation Ditch

*There were six units of the oxidation ditch working in parallel. The ditches were constructed in
brick masonry. Due to poor workmanship and poor quality construction, masonry walls of 3
ditches got collapsed and bottom of all ditches got severely damaged.

*Out of 6 ditches, only 2were in working condition at the time of field visit. This has resulted in
inadequate treatment to the primary treated wastewater.

*Each ditch was  provided with 2 horizontal rotors of 3.7 KW (5HP) capacity and out of 10
rotors, only 4  were working.

*The depth  of immersion of rotor blades was not uniform in case of rotors in working condition
and it was on higher side as compared to desirable value of 16 cm for proper oxygenation to take
place.

*2 RCC tanks were seen provided for nutrient (N & P) storage, mixing and addition but these
were completely empty with the result that the biological treatment units did not receive nutrient
dozing even it  is  required.

*Arrangement for recirculation of sludge was non-existent. As a result, desired MLSS concentration
could not be maintained in the mixed liquor. This had also disturbed the organic loading to the
ditch resulting in poor treatment efficiency.

Appraisal of the design of oxidation ditch indicated F/M=0.1, MLSS=5000 mg/l, oxygen
requirement= 2 kg of O2 per kg BOD applied and HRT=26 Hrs. Out of these parameters, MLSS
concentration of 5000 mg/l appeared to be on much higher side, particularly in view of  the
absence of sludge  recirculation facility. Spot testing of mixed liquor from one of the ditch indicate
MLSS concentration of 2700 mg/l which not only disturbed the organic loading but also resulted
into poor treatment efficiency and poor quality of treated effluent.

Aerated  Lagoon

*Aerated lagoon of size 60mx50mx3.5m+1m freeboard was constructed in earthwork with sloping
sides.

*The lagoon was designed on the basis of arbitrarily chosen value of the system rate constant as
0.234 per day and a detention time of 4 days was provided.

*For oxygenation of the contents of lagoon, 6 aerators of 7.5 HP each were provided. The alignment
and spacing of the aerators  was not proper since the adjacent aerators were moving in the same
direction with depth of immersion varying between 10 to 40 cm. Due to this, even after operating
all the aerators, desired oxygenation was not taking place as could be seen from D.O. value
between 1.2-1.5 mg/l. At the corners of the lagoon, dead pockets had formed due to insufficient
oxygenation. Moreover, depth of lagoon itself being 3.5m was causing  low D.O. in bottom
layers.

*The black liquor used for quenching the hot ash from boiler was seen getting  percolated from
the sides and bottom of lagoon due to non-provision of impermeable lining on the sides and
bottom of the lagoon which was adversely affecting the functioning of the unit.

An appraisal  of a waste water treament plant



24

Environment Conservation Journal
(24)

Sludge Drying Beds

*At the WWTP, 2 sludge dryingbeds of size 25mx8m were provided. With the sludge from PST
with 5% solids content and biological sludge from SST with 1%  solids content, the area of
sludge drying beds(400 m2) was inadequate for effective drying and the removal of sludge in
semi-solid state once a week was being practiced.

*The design of drying beds  based on 5 days drying period and 60 cm depth of sludge. Both these
value were inadequate since for effective drying, a dry cycle period of 10 days and a depth of
sludge of 30 cm is considered. Due to this shortcoming at the design stage itself, the drying of
sludge was not proper.

Strategies for Improvements in the Functioning of Wastewater Treatment Plant

In view of the problems in the design, construction and operation of the WWTP as also
shortcomings noticed during field visit, there was a need to formulate most appropriate strategies